50X —JVRT «

470mm 1364mm
A7 1 EE L f1200g
(BlAML=y b E2EE)
Fuselage weight: . 1200g
Scale . 1 / 8 ?I;eclaujezvle(lftr;cfzﬂﬁ?&/heel Unit)
ZDEEIX50A 7 — VAR T 4 BELL222 # BEW EIFTHEIKICH V) 28 Thank you for purchasing the 50 scale fuselage BELL222. Read these
£ TEVE T, PEKHBEICHEV, M E2 T TS v, instructions carefully for the proper assembly.
AEE A\ Caution
RTE BT 2HICEDOATTISAC FRERBL T EEL, Before mounting the chassis to the fuselage, adjust the flight of the
TR, EEREZRVUMTFTI7IIA4 LT EZIN, EERE chassis only. In this regard, install the vertical fin to the chassis.
BHREWET—ILBNF T (EEICIENZHEE) LET, A maneuver without the vertical fin will cause tail hunting.
AEE A\ Caution
CORTF A BERBTIES A, SHEE (1800rpm L E) This aircraft is not designed for flight competitions. It is dangerous to
TOEERET S b Cif‘e,lfﬁ'f“'a'@'f‘ﬁ?‘b BOTLEEWD maneuver this aircraft at high speeds (1800 rpm or higher).

Never fly this aircraft at excessive speeds.

A FEE A\ Caution

BEIREFH 256, RTICBREL RS LTI F1 M When there is vibration in the chassis: Not only will this model's full
BEPRIETELRVE, WEPEEDOERICEZAREMI HYET, flight characteristics be degraded, even if mounted on the fuselage, it is
BEHAICEDPEA L TF o AEITHoTLEEL, also possible to cause damage or crashes.
Perform thorough maintenance in advance of mounting.
en ZOFy MIRTaEFAME Y FPOATE, This kit includes only the fuselage and retractable gears.
—~ AllZEdh N Sold separately N
FA KT BE AR AR Model's that can be mounted
o Shuttle SCEADU oShuttle SCEADU
Shuttle SCEADU Evolution Shuttle SCEADU Evolution
HPM/SWM/30/50 AN e HPM/SWM/30/50 Small-servo: 3 pes.
SDX HPM 5 AN AFE SDX HPM (Used for retractable gears)
*SDXDSWMIFER TZ A, %SDX SWM cannot be installed.
<7 T =R A X Muffler Tolerance Size
¢45SmmbL T 170mmEL T 170mmbLF Max. ¢45mm Max. 170 mm  Max. 170 mm \)
L | L e Bt b i s il
I =N S
9] 9]
\_ 65mmbL T ) \_ Max. 65 mm )
B% Contents
BRABID ) D Ar—< o e o o o o e s e o et et e et e e e e e e e e e e e 4 Retractable gear linkage =+ = * = = * = ¢+ s s s s e et et e e e e e . 4
)/ —=AXXYD) v r—3 (1) Nose gear linkage
QA Y FYDO) =T (2) Main gear linkage
,-j—;'7—-“1 @?ﬁﬁl‘[ | I R 6 Assembling the fuselage (1) ........................... 6
ﬁf?k@ﬁﬁﬁ .................................. 6 DiSaSSemb"ng thechassis * * * * * ¢ ¢ ¢ ¢ ¢ o o s o o s s o s o o o o s o o B
RITT—DRMI + A7 —OBfF « o o0 v 0o e e e oo v vevee v e v 7 Preparing a hole for the muffler and mounting the stay
|j 1’ ‘/ |\ 7@&17} ............................... 8 Mounting the WindOWS ............................. 8
Bl 7L—LDH -« v v v e v et e e e 9 [E]Mounting the frame = + = + = + = + &+ o o o e ettt 9
7}-;'7—-",( g),:ﬁﬁﬁ A R 10 Assembling the fuselage (2) .......................... 10
/\“7-le}|~ ................................. 11 PansList .................................. 11




(#AXL% 13 U & B A1)
(Before Assembling)

WS ICHELRHD (BIFE) Required Tools (sold separately)
¥ROAMAE (FiRM@IR) ¥ Price including Tax (Price excluding Tax)
+RI1N— FUFNRTF —yIN— HyB—=F47 ER AVE
Ko I Long-nose pliers Nipper Cutter knife Ruler Scissors

Large and small
Phillips screwdrivers
\

2513-045 ¥840(800)

%b

(B4 / Curve)
/ 2513-046 ¥630(600)
A (3= /Mini)
FYRV A BiEHEEA] IRF A OyRIVR AALLF ENg X
thread-locking Instant adhesive Epoxy adhesive NAF Allen hex socketdriver | (g3 K1) JL)
Rod -end Pin vise

(ball link) pliers (3 mm d

2 ¥3,675
2513-041 (3,500)

NAXLTT—F mET 7 Y& FoRN—-3 88— L7
Masking tape E& 1mm- 2mm Files Rough sandpaper Electric router Cross wrench
1mm- and 2mm- (F-H5E) ( 300&F2%)

%ﬂégsggfﬁgded (Flat,round,etc) (about#300) %

2513-044 ¥315(300)

H 3 EEFLEELRE (55E) Other Helpful Tools (sold separately)
TITLF Ja—-77453—-K Big s — b RCxXAHTyrariNy R
Plug wrench Booster cables Sound isolation sheet RC mechanical cushion pad

<

N 2513-052 (E>7/Pink)  ¥525(500)
2513-100 ¥3,675 (3,500) 2513-066 ¥1,050 (1,000) 2513-064 ¥1,365 (1,300) 2513-062 (%0/Yellow) ¥525(500)

* The prices in parentheses are the prices excluding consumption tax.

. Tl SA S
a-F B (BiFkftE) M L
Code Name Price (Yen) Remarks
2515-219 RCUIZ7R&— 945 BNORBREEDPHULY —EILTEDZ Ty 7RAN ) —F—
R/C Glaster (900) Wax cleaner to remove dirt and polish surfaces.
2515.100 | RC 7NV IA—NRATL— 1,260 JE-ICICABRODY ICBRICHERERT T (BRERA)
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not to be consumed)
2515.121 | RCEZHW EFLATL— 1,890 BATIT7 TRV E—RERE
R/C Dust Blower Spray (1,800) Forced air from the nozzle removes dust.




(FASLE L L O BREIC)
(Before Assembling)

SLhAMIBICLEL B D

Items Necessary for Wheel Retraction Unit

FH B —RKX3 T
Compact Servo-motor x 3 Pcs.

Futaba

S135

S9601

S3002 & &

SR 2

NES-321

DS-3201% &
l6mm< \)J\ﬂmm
DT approximately
Max. 16 mm/ 31 mm

R E D RELTF—REEHT 25613,
REZWAEDETH—KY U &2 hy FLT
CFEEv, (RIZI~2mm% v FDLETT)
If using a servo that is larger than the dimensions
above, cut the servo mount to match its size. (If using
the JR servos, need to cut 1-2mm to match its size.)

REEHDOLBEF v A VITB LT,
1chTH—FR% 2@ F 7212, SEHIHE T LHEEE
BT HIEICED, YT g v IAEHIC
ThRZET,

Setting is easier by mounting two or three
control units for the servo-motor on

one channel depending on the number of
unused channels for transmission.

Auvailable Units:
Futaba: Multi-servo Adjuster
JR: Multi-box

Futaba YNV FH—KT7 I v R ¥ —
JR YNFRy 7 A% &,

GLEAMOBIEL REROITEDO AL v F I
BT, 1DDAAL v FEIET3DDH — RS
R ICE B EX LE TS

ALV EYEAY — RKOBEEF D

W (JN=R) IR BEICEELTLEE Y,

Allocate any switch for transmission device
for the operation of the retractable gears.

Set so that the three servos will operate
simultaneously with one switch. Be careful
that the operating direction of only the servo
for the left main gear operates in reverse.
RERFSEBOMMEII OV T,
ZNTIUSE OBIRFIIE 2 T 723 v, Refer to the accompanying operator's manual
for details on the use of each device, such as
the transmission device.

()
—3chZ &V H2HE

(Example)

FNENOT — R EZEHRICER LT,
EEHTTOrILAIFY U rER T,

FiEH

Receiver

If there are three open channels:
Connect each servo to the receiver and mix the programs.

S~ XA XY ERY—K
Servo for Right Main Gear
(/ —~JL : NORMAL)

J—ZXXYHEY—K
Servo for Nose Gear
(/ —<JL : NORMAL)

AL L ENERY —K
Servo for Left Main Gear
(V/N—ZX : REVERSE)

—2chZE NV H 31546

If there are two open channels:

FiEH

Receiver

Y—FRYN—H—
J—XX¥+vHEY—+K Servo-reverser
Servo for Nose Gear

(/ —~JV : NORMAL)

WA BRERE DS VT ¥~y a— R, =K Y NN—%—%
i L7256, fBATEE) v r— U TcirvwEd,
F72, 2hEREEERTTO S LAIF Y rERET,

%

K

If using a branch device that does not have the rudder adjustment
function, or using the servo-reverser, use a linkage for rudder adjustment|

XA X¥YERY—K
Servo for Right Main Gear
(/ —~JV : NORMAL)

X XY HRY—R
Servo for Right Main Gear
(/ —~JV : NORMAL)

SZIEH

Receiver

J - XE Y A \
Servo for Nose Gear 72323 — K
(/ —=JV I NORMAL)  Branch Device

A XYERY—K
Servo for Left Main Gear
(V/N—X : REVERSE)

A XYERY—K
Servo for Left Main Gear
(V/N—X : REVERSE)

— 1 chZZ2HH5HBE

If there is one open channel:

YN—A, fEAERELE T,

SIS

Receiver

INVFF—=KT7 T v 25 —HOEELH, FF—KD/—<)L -

Use a device such as the multi-servo adjuster to adjust each servo
normal and reverse rudder.

A XY ERY—K
Servo for Right Main Gear
(/ —~JV : NORMAL)

J—XEVEY— K Multi-servo Adjuster

Servo for Nose Gear
(/ —=<JL : NORMAL)

TNFH—RT v RE—H &

A XYERY—K
Servo for Left Main Gear
() /38— X : REVERSE)




A5 [ARID Y ‘/"T_.:/“ 36mm TR R
Retractable gear linkage ‘ . One point
D =AFYDO) =Y R pre— D ERA s
Nose gear linkage Lock
g g E+ o FEL B Approx. 20mm
4 ) Pivot bolt ESHHETTOTHHNIZEBH—HKIZL
© [Emmm THMEL < R
N The indicated length is just a guide. Adjust according =)
MBXTOCS -everervereremmererereerenens 1 7 ﬁ% ?l-u t/ 8 {0 the Servo you b using. o C/k7
FlA L=y Fooy K
MM DALY A
FETHI-TL728 W,
FW @3X@8X0.5T «-vvvevveerenee: 1 If the end of the pivot bolt
touches the retractable gear
@ Il gnit, use a file etc to file it D BLAML = v hid. T4 205 be
own. 3 >
................... S o —=FIED DEIZHE LoD EET 5 &5
FW ¢2X¢6X0.4T 1 5y FORFHALET, =] 71:;%T§j];:om“('\,xij-o ;
@ @ ¢5 . Use the screws supplied | ®0 v 7 BiAs T #ied 2 £ 5
, ¢5 E-ring with the servo. W)=Y 35T ENEETT,
L 1 A d . . The retractable gear unit has a locking
M2 nut TRIL )N — 2 % G1AME H — R mechanism to fix the landing gear in
@ Dmmmm T-type lever Retractable gear servo place during flight and when landing.
_1_9,13 NES/-\321, DS-3201% % {#i [ It is important to assemble the linkage
M2.6X10IMPH «-veevereereerervenens 4 bYeidi~2mm7% v M LT | so that this locking mechanism
M2.6X10 countersunk PH é, Z:S 1?1 ;’ \; R NES-321 or DS- functions correctly.
w 3201 servo, cut 1-2 mm to match
its size.
G5BV VT i 1 FAL b
05 E-ring oL FF Point
(@RI Cut off Y ——"—
KT 1 ICHABDOARDIRE
MAXASS coverveneevemrenieeeenenenes 1 ) ) ﬁ"":fi~ FRP@H?%%%
@ O:@m“ Bt — EICE > TH < EMBD
D - ) Stepped collar ;&ﬁ_g@;&pﬁg\ B
Ry FERV B i LT,
Pivot bolt Applying FRP resin etc
@ @ﬁmm to the surface of the
NAXAPH | M3X10PHJE 4=+ wooden fuselage frame
................................ M3X10PH with washer -~ that is inside the
fuselage will prevent
—— fuel from soaking into it
i Z0) BV 2 and lengthen its life.
Ball link \
(oo P />
A= v k
M3XTOPHJE AT cvereereneeerecnen 1 M4X4SS I .
\M3X10PH with washer ) FW ¢3X@8X0.5T | Retractable gear unit
P M3X10CS R R,
M2 b | Chueck the length of the retractable
M2 nut M3X4PH gear unit rod.
&\ / g #33.5mm
Approx. 33.5mm
FW ¢2X¢6X0.4T A —
oo /C@\
92 hole Ay S—
Stopper o
M2.6X12[MPH TR
Approx. 13.5mm %\ M2.6X12 countersunk PH ]Hi; 'j;f;nﬁji -
3 JAIAE
EF R AL 9402 1%
- Pivot Bolt #40 tire Gear support
Rty BIAML= Y M EWALTHT, =2 ITHAL
BWIEETELAATT,
HF—KREEEEHE, =2 —FMIFNVT Move the retractable gear unit, and insert it to the point
KDL DAEICY — KRB — 2 ZH where it does not come in contact with the case.
DT, Ty FER) T2
IZHUY 3 TS0,
ERICH —R2HES LT, FYH
M7 IREE, Bl & AAZZIRIECO v &
S RS T AV & TN ©
W= RORAD L NI A S RE A ©C
(ATV. END-POINT. TRAVEL-ADJ %
OYTHELI T,
Activate the servo and position the |
servo-horn as shown in the figure. o o
Mount the fuselage after mounting the
rod. Comes, out
Confirm that the gear is locked both at o Hiy
retracted and protruded position when Neutral

you operate the servo.

If the rudder angle is large, adjust using
the transmission function (such as ATV.
END-POINT. TRAVEL-ADJ).




QDAL YFYD) =Y

Main gear linkage

/@ [E A
MBXLOCS -evevererememereneenenennns 2
FW @3X@8X0.5T «ovvvevevresenenes 2
FW @2X@6X0.4T «evvveerernenenens 2
MAXASS vovvevevereneererersierennens 2
M2F U B e 2
M2 nut

M2.6X10IMPH --vevveeeeeenenennnnns 8
M2.6X10 countersunk PH

EERY PRIV B s 2
Pivot bolt

N VR ) I 2SR 4
Ball link

(@
M3XTOPHEE G ovveverereennne 2
M3X10PH with washer
MOBXAPH -+veveevererensereersesennnns 2
GSEY) ¥ T s 2
\(2)5 E-ring )

M2+ vk
FW ¢2X¢6X0:T/ Mo
& &‘
AN

FW ¢3X¢8X0.5T//

¢5EY 7
@5 E-ring

THRIL N—
T-type lever

Kif

Long groove

By 7 —
Stepped collar

M3X10PH
B 4

M3X10PH
with washer

M3X10CS

M4X4SS

AL
Gear support

A\ ;X% Caution

EARY PRV R
Pivot bolt

Y—FRKITI b, TRILNN—D@EEIC

FABLTCEEWL,

Pay attention to the direction of the
servo mount and T-type lever.

_U M2F v b
/ M2 nut
BliAM =y boua v F

FLAML=y bouy FOES%
R LTS,
Check the length of the retractable

¥ —RIATED

with the servo.
71w b RS
Cut off Cut off
GIABM Y — K

7

JR NES-321, DS-3201% %
S 2346131 ~2mm
71y P LTLEE N,

If using a JR NES-321 or
DS-3201 servo, cut 1-2 mm
to match its size.

Insert

GLAML= v b

FW ¢3X¢8X0.5T
M3X10CS

M2.6X12[PH
M2.6X12 countersunk PH

AN wI—
Stopper

AL ET,

Use the screws supplied

Retractable gear servo

A PRI MR)

Main gear servo mount (R)

Z LA

Retractable gear unit

DT B EIEY A1)
HETHI - TL 728w,

If the end of the pivot bolt
touches the retractable gear
unit, use a file etc to file it
down.

R

Long groove

AT 7T —%

RS 256 —
R M5

LA S UL
THIDES
If a non-Hirobo
muffler is used and
the servo mount
touches it, use a file
etc to file down the
servo mount.

A ¥V H—K
~7YNL)

Main gear servo
mount (L)

c

&

S

L

e
M4X4SS

LA = » b
Retractable gear unit E

@29 gear unit rod. M2.6X121PH
@2 hole #33.5mm M2.6X12
AM“ countersunk PH
Approx. 13.5mm ¢45% 4
PP odStre  M3X4PH 4
9455 4%
@45 tire
¥Ry bRV R — AR
Pivot Bolt ]ﬂi ;IS ":'( t[;nfaéli‘%b‘ Gear support
E P eI HE IR

Front ] I Front
F—REEESE, =2 — P TV TROHIL

DRI —RA—VEROMNIF, oy F% T O © @ © © O T
LY 0 2B BRI ID T T 728 v g ®) P d| (& 2
ERTH — REBESET, FVAU IR, @ 1 @ ClIFAv A ®

Bl X AAZRIET v 2 kb & L % SR @ e Fa JE

LET. £/, F—KORMDPBOEE % TN\ /U“\

EHMI(ATV. END-POINT. TRAVEL-ADJ7: &)

THEL T, N - Al A

Activate the servo and position the servo-horn as o 'llé ul%lﬂ‘;b gl &kt % O

" N positio 0-ho] Comes, out a7 Retracted Retracted , . Comes, out

shown in the figure. Mount the fuselage after Neutral Haz

mounting the rod. Neutral

Confirm that the gear is locked both at retracted and e T . e . =
protruded position when you operate the servo. = Y- 0)§M’fzﬁ Liij XF¥ Y EFHA A ;Tj_r_]ﬂ‘ f7)§7jf'ﬁ7j'|'5‘! 3/ —XE¥YERL

If the rudder angle is large, adjust using the (REVERSE) -+ ) > ¥ . . A (NORMAL)_—( —4—_0 .
transmission function (such as ATV. END-POINT. Left  The operating direction of the servo is Right The operating direction of the servo is
TRAVEL-ADJ). the opposite of the nose gear (reverse). the same as the nose gear (normal).




[2]K 7+ DL

Assembling the fuselage (1)

AP - EERE O

Installing the Horizontal Stabilizer,
Vertical Fin and Exhaust Pipe

/@ (@i
M3X20KR % VRV B e
M3X20 button Bolt

~
1

M3X167R %7 YRV B e 1
M3X16 button Bolt

©)

FW @3X@8X0.5T vvvveeevveeennns 4

© (

M3F AT F U B s 2

M3 nylon nut
\ y

[BIH&tAD 5

Disassembling the chassis

Fyvr
JURARX Y IN—
Cabin cross
member

SLET,

Removw

CRKPREIZIRF DEBERTHEELE T,

- Use epoxy adhesive to bond the horizontal

TRE EHARE RS
flioT, NE»H&Y £,
Use a long rod and apply the

FW ¢3X¢8X0.5T epoxy adhesive from the inside.

KRR M3F ATy b o
Horizontal stabilizer M3 nylon nut 2mm/E D 7\ NS
M — 7%/ 9,
Apply the 2 mm of
double-sided adhesive tape.

HIEJT’JFI ;
F
uselage frame EHEHA

Vertical fin

M3X16
ENE AV NN
M3Xl6
tt t
S FW 03X¢8X0.5T uton Bo
> M3X207K % ¥ )Lk
N M3X20 Button Bolt

(KFI Db, BEADELETIRAFY S )
T RETHEELE T,
The fuselage must be kept level until the adhesive dries.
Do this by fixing it in place with masking tape.

—

BAEDNTEEICH R DR, BEmIEY P
“NR=TH YT I LTBEET,

stabilizer and exhaust pipe together. To
achieve a secure bond, prepare the bonding
surface by filing it with sandpaper. \_

saALET,
Overlapped.

J

50 BELL222|Z 3R L £ A,
Not used for the 50 BELL222.

@19BRGH NV & —Z M L T 728\,
Use ¢19 bearing holder.

T EOBELS, AF Y P, T—=W54 7, T—Vr—A, BE, 7—

WT—=LT V=R, FYEVI7HAAN=2RY4LET,

SR EERE, VT AT L—A, AF v R, FrErrOAA
://\‘\“_‘ li'fﬁﬁﬁ [/ i '@_/\/o

Remove the skid, tail pipe, tail case, tail fin, tail boom brace and cabin cross

member from the assembled chassis.

- Do not use the horizontal stabilizer, vertical fin, tail boom brace, skid, and
cabin cross member.




4~¥ 77 —DRII « X7 —DOWft
Preparing a hole for the muffler and mounting the stay

TL—ALEXRT 4 ZKAHR L, 7T — DR OO RAE & A
F—DONEEDLEETVET,
HOATF—RUOETL—L% K71 056010,
2 THRHEORE DT ET,

e N\
© [Ermm
M3X10CS

© e

M3X101lllPH
M3X10 countersunk PH

M3FAarFy b
M3 nylon nut

Va—%—XIIv

10X20 N =
\10X20 plywood

— X7 — OB A

Temporarily assemble the frame and fuselage, and align the position for
the muffler exhaust hole with the stay.

Remove the stay and frame from the fuselage again, and open the exhaust
hole with a router or file.

M3X10CS

M3+ AT+ b

M3 nylon nut

M3X10IllPH

M3X10 countersunk PH

BREHTET,
Open @3 holes.

TR A5 10X20N = VAR &

TRF VEAERTHD £

Affix a 10X20 piece of plywood from
back with epoxy adhesive.

RS V7 RN L A5
ANTL7ZE v,

Insert while pushing the fuel tank
forward.

it

Fuselage flame

o~ 77 —C
HRPEAS S B 3561
YA ETHIY £9,
It a muffler made by another
company is touching the

® //*., fuselage, file it down.
N %
e 2
D
) PHEHOREHITET,
Prepare a hole for the exhaust.
D
@
FW ¢3Xg9XI1T
[IRS)
% Temporarily tighten

M3X20CS (SCEADU)
M3X14CS (SDX)

[FAES)
Temporarily tighten

AFxy FELHTV
ATVRMHLET,
Use the screw used for
fixing the skid.

Attaching the stay

L T
Ko7z v v v — (FW ¢3X9X1) %
BIL TS ZE v,

If the stay is not long enough,

use a washer (FW ¢3X9X1) that

was left over from the Sceadu.

©

ERBRM

As seen from above

CITEHAT—DOMBEELDEEZITVET,
(FFERDHALES. )

Align the stay position.

(Remove after aligning.)

M3X101llPH

M3X10 countersunk PH
KT A

Fuselage

10X20R =¥ )
10X20 plywood

M3FA BTy b
IZ&HE T M3 nylon nut
FEd,

end as necessary.

o Bz

As seen from the side




Option AI5ES Sold separately

AT alN—VEFERTRE. LUEBHICEY, i, ANTA AL T L —A
BHEEETORT 1 HIREZWZADMRIPHUET, Sceadu main frame
Using the optional parts results in less noise, and ) ‘

(

less resonance of the fuselage at high speeds.
M3X6K% ¥R b
M3X6 button bolt
k

0412-247 )
TU—T 4 Y7 Thg22t >y b M3FA T rF Y
Floating rubber ¢22 set M3 nylon nut

0412-246 ‘
/ SD7Hu—F4 737}
) . SD floating mount 21 21
;z)( s A y%}fﬂ_j LT | M3X141llPH I | = |
—)X—X
}%% l/ F4, \@ M3X14 countersunk PH L /l\
oty R R 4 —
CEMEDINE Co., Ltd.)/ Sponge 5X22X8/ tod-o6d-- --o-I od-
| | | | | |

7
Tk BTN B —é&;—}—@ ' ' '
/  Existing holes ) < X \)\/4_/
- EFA DRIZATVIEDHDO RSB EHITF T,

( &%/ - Open @3 holes for the screws in the bottom of the fuselage.

©

/

H@o

FW ¢3X@9X1T
~—_ _ — — M3X6KF YENE
M3X6 button bolt

AN

Bl 1> Ky OB
Mounting the windows

P2 &
BT £,
Affix from
the inside.
A\ EE Caution
IR F EERE BEFELICHRZH. BEEIEY S FR-—
Epoxy adhesive etc. N=THTF1>JLTHEET,
p | THEE To achieve a secure bond, prepare the
Epoxy surface by filing with sandpaper.




[6]7 L — LDIEH
Mounting the Frame

© |

FW @3X@OXIT coovvvveveersseee 4

¥ —HA K
Rudder Guide

TN,

U

A\ ;% Caution

/
’
N
S

AN Y
’

;
N
.
;
;
;
§
.
.
.
|
5
—_
. 2

7o ar
Option

#7232 0D2513-064BF5 > — & RT « DA (7
L—LDTHE) ISR EBEPEIPICEVET,

If the optional sound-insulating sheet (2513-064)
is affixed to the inside of the fuselage (bottom of
the frame, etc), the noise is reduced.

75 —-av K
Rudder Rod

Wk ] 4% 7 A1
Quick-drying Adhesive

V| ZA% v
Tail pipe

WELS O 7 BRI L

BHRHLANTLZE W,
Insert while pushing the
fuel tank forward.

M3F A iy b
M3 nylon nut

AR TAAL Y T L —AICHEELTHBL L
fEELRTVWTLI ),

It is easier to mount if it is attached to the main frame
with instant adhesive.

5 ¥ =K b

Rudder Servo-mount

FW ¢3Xg9X1T

M3X20CS (SCEADU) | 2% v FEEDTW AV 2BHLET,

AR ORFFDBVEREOERELYET,
ES3LTHHBVHAE. KR I ORIEEE D
S—EERL. BEICL>TRTFT—TEEXRLY
DAVICEVTL-PURIETEEOTELET,

If the tail pipe is only loosely retained by sponge,
it will cause vibration. If it is loose, recheck the
attachment of the sponge. In some cases, you
may need to make adjustments by wrapping
adhesive tape around the sponge to ensure the
sponge securely retains the tail pipe.

M3X14CS (SDX) Use the screw used for fixing the skid.
A\ X% Caution
1L.EZAITNILME, RIAN-FTES

LT, DFPICEHEREICERYET, =

2NN hDOREEGHHERELET,

1. To set proper belt tension, using the
round shaft portion of a screw
driver, lightly press on the side of
the belt and check that the belt does
not deflect pass the center line of
the main frame. The belt should not
“twang” or fit loose enough to easily
jump teeth. YAV T T =) —

2. Check for correct belt direction Timing pulley
movement. See adjacent diagram.

Tail pulley




7R 7 « DHASL 2
Assembling the fuselage (2)

SCEADU SDX

A1y P LTLEE N,
Cut off.

SWMOH AT
71y N LTLREE
Cut if SWM.

M3X12CS-TS(EREEF) eeeee 1
M3X12CS-TS (Painted)

@ Em M3F A F

M3X6TS (BEEE) wvoervneenens ( SN M3 nylon nut
\M3X6TS (Painted) 3 AN T A g
Supplied with
the Sceadu.

M3X20CS
AKT AR
Supplied with

M3X12CS-TS(H# % 1%) the Sceadu.

(Painted) M3X6TS(HE%1%)
(Painted)
KET 1 OBIELET
WY AFFTLIZE
Mount according to the
fuselage color.

ko THN=1F
’ BT A DRZI DY
ATA FEETRY T T,

Align the top cover with the groove
of the fuselage and slide it to install.

T TDAIBLon o Tnih
R L TL 728w,
Check that the tail pipe screws are firmly tightened.

PIEFRRICAT — 2T £
Attach the stay as described on page 7.

MBS, V=V RAT v aTSL—b, T—
VEYFTL— b EPRT 4 LB nizh), ST
LTwZwhA&icF=y 7 LET, dL, FHELTWD
ETADDHDLYGETV RN ETHID £9,
When the assembly is complete, do a thorough check for any
B, contact or rubbing between the fuselage and linkage, swash plate,
or tail pitch plate. If you discover any interference, trim the
problem portions using a file or the similar tool.

FEOAFBALELDOHEE, /=AY oA MEXANTHEL T3,

If the center of gravity is toward the rear,adjust by placing a weight toward nose.

"

= K A\ 3% Caution
% Vi A FHARITHICHNhEWRIC, KT x40

BRI TRX S EERPFRPBIETL - V) L&
ﬁ BoBERLTCEZY,

J Glue the weight in place on the fuselage or
R

fuselage with epoxy glue or FRP resin so that
Weight

it does not come loose in flight.

10




KRR RT 10 IREN S 2158 DX LA

OFTELDI ARTANHEW T DENAREDATTIA N ARE) D2 E%
FERRL TLZ8 W,

CDEE TNV T—LTL—AIIHL THERL T &,

SRE) DB DL FOFERRICIER T HE AT TIRE)AHEIEL . L4
TIAMATZEE Ao

IREND HDI5E DIERRERN

1A TV =R A FGAHF =T L —RDNFG L AT HoTWAED bovF o7t
TN TV PRERRL TLZE

DALY AN AE YRV - V7 —NT T — Vil A S A Y — N =728 A5
A AT o TV D EREL T2V,

3. 7V—RFERNT—DXTYIHHIL TOBRWA F AT AT 7L
EDSH o TNDED, T2 AUPL TO S HEFEL TL2E W,

4.5 N=T LI AE L RS20 R A L TLEE N,

5.7FAFAN-TT9F 22— EENL TRV iERLET,

B OB 7Ty F oSG h M Z D 2= 777 % FThIL T
A TIENTOARITIUEOK T,

FAX VA — VS SN DA Ty F il 50 5 T0.05mmAL FE Thh
IFOKTY,

6. LY IVINIY IR IVNRAL YT — LR L TREDICA TV IEHENT
WV B AT RRD THEMEL T2,

7. 7L — LD N TRV AF YRR LSRG O FIZE W THERR
LTLZE W,
TL—LHFRENTWEENIAFEBEEFT O TR IE RO TREORBLET

AV FX L I U FX N RFEXENT L FEXDINY 7T DY) T
AR A2 RERRLE T,
HBLEOVIITHIUE AV TL—LDIF9F XTI TE L 3AT 7%
XANRTY) L THRNTEDIRD%EFRD  FY DA G DRI = — V%%
IFERZAEBHI LT 7 RO T ATV EROBELET .

HAADHTIIIREIN 4 AT (ICHEE THEHIRT 515

(4= mEmE)

SP8DF T ar =D HEBEIOLET,

AN
=)

Countermeasure for when the fuselage or chassis vibrates

OFirst, fly the chassis before mounting it in the fuselage, and check that there
is no vibration.
At this time, remove the tail boom brace and check.

=If there is vibration, mounting the chassis in the fuselage as it is will cause
the vibration to be amplified by the fuselage, and will prevent safe flying.

Places to check if there is any vibration

1. Check that the main blades and stabilizer blades are balanced, and that the

tracking set is correctly.

Check that the rotating shafts such as the main mast, spindle, center hub, tail

shaft, and stabilizer bar are not bent.

Check that blade holder bearings are not damaged, that the thrust bearings are

pointing in the correct direction, and that they are sufficiently greased.

. Apply sufficient grease to the damper rubbers and spindle.

. Check that the flywheel and clutch shoe are correctly centered.
When checking visually, make a mark in the center of the end of the clutch shaft
and rotate the cooling fan by hand. It is OK if the mark does not appear to move.
When checking with a dial gauge, etc, approximately 0.05 mm at the end of the
shaft is permissible.

. Check that the engine is not at an angle to the engine mount or main frame.
Loosen each screw and check again.

. Check the frame assembly is not at an angle. Remove the skid and check by
putting it on a level surface.
Since if the frame is at an angle, it will cause rattling, loosen the screws and
tighten them again.

. Check that the backlash of the main gear and pinion gear, and second gear and
counter gear are appropriate and that they rotate easily.
If they are stiff, loosen the screws of the main frame clutch bearing part or
counter gear bearing holder, place vinyl, etc, between the gear teeth, and after
forcibly separating them a little, retighten the screws that you loosened.

If there is no vibration with only the chassis, but vibration

when it is mounted in the fuselage (especially at high speeds).
=1t is recommend that you use the optional parts (page 8).

2.

3.

W

(=2}

oo

0004-065

IN—Y Xk
Parts List

)

(=

0004-065

31003 !

2522-004

2522-004

2506-001 | 25
———— 2505-001 ‘ ® ( 2531003 | , , .
7723~ ! ' @ [ 2531003
Option 2522-004 ‘

2539-017

0004-065

L.
2531-001
2526-002/ " 7 ‘

0004-083

2506-010 A1

2526-002

0004-084
2531-001

2526-002

|

0412-010
* The prices in parentheses are the prices excluding consumption tax.
= — KNo. s Ase | PR i %
Code No. Part Q'ty Price (Yen) Remarks
PS R—L1 > 7 315
0004-065 | pJpall link (S) 2 (300)
PS 40mmk 1 — L 840
0004-083 Ps 40mm wheel 2 (800)
PS 45mmk 1 — L 945
0004-084 | py'45mm wheel 2 (900)
0412010 | =7 7 TTIBLAHEE v | 1> F 8,400
g Retractable gears set for AIRWOLF 1 set (8,000)
0412246 | SPZH—F A > 7<= > v R 12 4,200 —H5)
~ SD floating mount set 1 set (4,000) Enough for one model
AR~ T 5X22X8 1,050
0412-248 | gponge 5X22X8 4 (1.000)
TH—F 1 7 TLheg22 v b 4,725 4|+t v b
0412-249 | Eloating rubber 22 set 4 (4,500) Set of four
M2F v |k 210
2505-001 | 57 ° 20 (200
M3+ A a>F v b 210
2505-006 | M3 nylon nut 10 (200)
2506-001 | FW ¢2Xg6X0.4T 20 (igg)
2506-010 | FW @3X9XIT 20 (}gg)
2502004 | 7.2 ¥ A L H > FM2X35 5 525 7T ¥ A Fa vy FM2X36/CHT i
= Adjust rod M2X35 - (500) Substitute for adjust rod M2X36
Z K v /8—g3 368
2526-002 | i 3 2 (350)
2531001 | £ FAZ U 2 —M3X3 10 315 M3X4PHUH &
= Set screw M3X3 (300) Substitute for M3X4PH
&Y K A7 2 —MaxX4 315
2531-003 | g0 screw M4X4 10 (300)
TS E AM3X14 210
2538-004 | Countersunk screw M3X14 10 (200
K% > H )L FM3X6 315
2539-017 | Buion bolt M3X6 2 (300)

11




IN—J 1) X B
Parts List

0403-363

0403-364

0403-362
0412-276
* The prices in parentheses are the prices excluding consumption tax.
. - o3

2= FNo. i At | PRI %
Code No. Part Q'ty Price (YZn) Remarks
0403362 | 0NNV22R2 (KU AAT—) v 4 > Futv b JE:N 13,650 R

- 50 BELL222 (police color) window set 1 set (13,000) Made-to-order
0403363 | 30NNV222 (R A% 7 —) B#AL v b E:N 16,800 SRR

B 50 BELL222 (police color) fin set 1 set (16,000) Made-to-order
0403-364 50XV 222 (R AA T =)y F—)ba— | 4,725 SR E

- 50 BELL222 (police color) tail cone (4,500) Made-to-order

5 LABMITA L 73— 1,680

0412-276 T-type lever (for retract) 3 (1,600)

12




AAT4IRY 12— 3 CEXERET 255
When using with the Sceadu evolution EX

BHRGEIBE 7L — 20X 71 EF L TT,
AEROFIE BEZ I E T > TLIEE W,

The mounting method is same as that for the resin-framed Sceadu.
Follow the instructions in this manual to assemble the model.

FHLIEA,
Not used.

HHALIEA,
Not used.

7 1A XY IN—M3X26
Cross member M3X26

xﬁvﬁyf
FIIEzE9,

Remove from
original locations
and reattach here.

YyAuxwyrh
Gyro mount

TxAUIYT Y MITTARALIN=D
fbh e LTHAL I,

T PR VT 7ZE W,

Since the gyro mount is used as a substitute
for the cross member, do not put anything
on the gyro mount.

P 70 A XY IN—M3X26
7J-C_{pﬁoan/ Cross member M3X26

SDEX7 U —7 4 » 7 =7 M, 0412-249¢ O When used together with 0412-249, the SDEX floating
CTRTFAZTU—T A T THIENTETET, mount the body can be buffered from the main frame.
M3X6-K% » K b * The prices in parentheses are the prices excluding cons ion tz
0412-249% i J 4 2 ¥k, il o & M3X6 button bolt e prices in parentheses are the prices excluding consumption tax.
U2l R TP L ko 3 o o S Bl flits "
When using the floating rubber set 0412-249, :IC i I NNO‘ ﬂ}l)'l% /\vw( (mﬁifﬂﬂ% Yy Rﬁ%k
be sure to _change the front-back direction of ode No. art Qty Price (Yen) cmarks
the front side only. otl2240 | ZE=T A7 T Lok | . 4725 K74
Floating rubber ¢22 set (4,500) For the fuselage
+ 7 €A M3X10 210

0412-249 (j)5¢) 2538-001 sunk s 10

U5 YT ngoat y b Countersunk screw M3X10 (200)

Floating rubber ¢22 set

(Sold separately) 0412-256

SDEX7H—F 4 »7<7 >}
SDEX floating mount
/ 7 EAM3XI10 (§5¢)
Countersunk screw M3X10 (Sold separately)
/ BT A DRI A TV ILOHDRe3EHIT LT,
/ Open @3 holes for the screws in the bottom of the fuselage.
FW ¢3X9X1 _— NN
SN - M3X67K % > Kb b

M3X6 button bolt

13




MEMO

14




MEMO

15




U5
Tiifﬁi'G}E<E/E\®72'Bz-»r—

— = HIRO30 LIMmieo
tDI—I_\ *;R:TKE*I 3-3-1 SAKURAGAOKA, FUCHU-SHI,
LERRFRHEDES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108

http://model.hirobo.co.jp/ http://model.hirobo.co.jp/english/
HIROB0 (— V1% TEL:(0847)45-2834 Order Number TEL:81+847+45-2834

A\ EE Note

OREBEOABTD—EE I3 LWL BM CEHH T 5 @3BEETATVET,

QFRBOATICOVWTIR., HRFELLVICERTZZENVHNET,

QABORBICDOVWTALEHL TS W ETH, A—IAELAPRY . THOhEEHRM
EDZEPBYELES, T—WESIVETEIOBBOWAELET,

@EFERUABRICOVWTERBEICP P HETETEEAVDPRETDT, ITTHELLEE L,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,

however, be any oversights, mistakes or omissions that come to your attention, please inform

us. FR21E118 R FEST
@ltem (3 not withstanding, we cannot be responsible for events related to the operation of your First printing November 2009

model.
H.T No.10A461




